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(1} Ceq (CE=C+Mn/6+Lr/5<V/5+Mo/5+Ni/15+Cu/15)
(2) Gauge length - 200 mm
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oNe. |s22019200221 INSPECTION CERTIFICATE AGE 13751
Factory 63, Jungbong-Daero, Dong-qu, Incheon, S. Korea
L/E No. EN 10204(2004) TYPE 3.1 ,
Certificate No. | IH20191106159-1 |
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.
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General Manager of QA Team
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This test report can be verified the authenticity to scan the top-right QR code via 'Qreal”™ mobile app.
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